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PRESSER FOOT MECHANISM
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e

NO.| paRTS No. | QTY A DESCRIPTION

1 |27037 1 | & LIFTING ROCK SHAFT

2 |27036 1 | B2 LETH32Y LIFTING ROCK SHAFT CONNECTING CRANK
3 | 19420 1 | BALETOIZV#HRL SCREW 1/4X28 L=16

4 120092 2 | HEEAZIL LIFTING ROCK SHAFT BUSHING

5 | 10525 2 | EEAZILIEHRL SCREW 6.75 %24 =9

6 |27145 1 | #EE8@E R STUD SCREW 1/4 %32

7 |10517 1 | #EE@E R CFyk NUT 1/4x32

8 |27043 2 | #HxEERL THUMB SCREW 5/8 X 28UN

9 | 1401 2 | BABRT)T PRESSER BAR SPRING

10 | 27048 2 | BAE PRESSER BAR

11 27038 1| 2 EREhERE LIFTING BELL CRANK CONNECTING LINK

12 | 30066 2 | MABEERHORL SCREW M5x0.8 L=12

13 | 27040 1 | RAERENERES LIFTING BELL CRANK

14 |27039 1 | RABRENEREEY LIFTING BELL CRANK CONNECTING LINK PIN
15 | 263513 2 | BZEREIERE AT | LIFTING BELL CRANK CONNECTING LINK PIN BEARING
16 |27044 1 | SMRZEE LIFTING PRESSER SHAFT (HORIZONTAL)

17 | 27045 2 | SMRZEE LIFTING PRESSER BAR

18 | 10516 2 | SMRZEELESORL SCREW 6.75 x 24

19 |20105-A 4 | SMRAEERTYY LIFTING PRESSER SHAFT (HORIZONTAL) BEARING
20 | 27047 2 | SNRAEAZIL LIFTING PRESSER BAR BUSHING

21 |1786 4 | BzEALIEDHRL SCREW 15/64 x28 L=12

22 |27050 2 | =xEsE VIBRATING PRESSER BAR CONNECTING LINK
23 |27051 4 | ZXEREY VIBRATING PRESSER BAR CONNECTING LINK PIN
24 |27170 2 | =XEHFEVIEHRL SCREW M5x0.8 L=6

25 |27052 2 | iRz VIBRATING PRESSER BAR

26 27170 2 | ZIXEREVIEDHRL SCREW M5x0.8 L=6
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ARM SHAFT AND UPPER FEED MECHANISM 1
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ARM SHAFT AND UPPER FEED MECHANISM 1

HaEs

e

NO.| saRTS NoO. | QTY m A DESCRIPTION

1 | 27006 1 | £k ARM SHAFT

2 | 6047 1 | F—)—#LAl SCREW 5/16 x 24

3 |27196 1 | F—1— PULLEY

4 | 14037 1 | F—=)—1tHHRLA SCREW 9/32 %28 L=25

5 | 14038 1 | 7—U—1tH1lB SCREW 9/32 %28 L=25

6 | 20082 1 | LERTYLT(R)HT— ARM SHAFT BEARING (REAR) COLLAR
7 | 12421 2 | E#ART7YUY (%) H5—1EHRL | SCREW 11/64 x32 L=4

8 | 11031 1 | L8#RTULYT ARM SHAFT BEARING

9 | 20078 1 | EXJLT—))— TIMING BELT UPPER PULLEY

10 | 10574 2 | ERLNT=)—=) G5 PULLEY SPRING FLANGE

11 | 10612 2 | ERJLNT—)—1EHRL SCREW 1/4 %32

12 | 20079 1 | #4329 RLE TIMING BELT

13 20077 1 | LEAHS— ARM SHAFT COLLAR

14 | 10581 2 | LEHS—1EHHal SCREW 7/32x32 L=7

15 | 20068 1| LEREARIL ARM SHAFT BUSHING (MIDDLE)

16 | 8009 2 | EEAZIL(P)HFERL SCREW 15/64 %28 L=7.5

17 | 10571 1 | LEEAZILIEDHRL SCREW 6.75 %24 L=20

18 | 11100 2 | RTYUTRLAT— SPRING PRESSER COLLAR

19 | 10566 4 | RTYUTLAS—1EHIL | SCREW 1/4x32 L=55

20 | 11099 2 | REBHLRTYLYG ADJUSTING DISC SPRING

21 | 27024 2 | i@&hL FEED ADJUSTING DISC

22 | 20244C 2 | EYAHLGEE UPPER FEED ECCENTRIC COMPLETE
23 | 20075 2 | EYHLLEE UPPER FEED ECCENTRIC FLANGE

24 111095 2 | EYALFAER ECCENTRIC FRICTION GIB

25 | 11096 4 | EYHLIAFRIESHRL SCREW 3/16%X40 L=11

26 | 20244 2 | EYHLEUAD UPPER FEED ECCENTRIC WITH PIN

27 | 10634 2 | EYALEY UPPER FEED ECCENTRIC PIN

28 | 11097 4 | FEYALETESAFT— LINER (BRASS)

29 | 2067 4 | EZYHLEEFAF—Z4L | SCREW 11/64 x40 L=6

30 | 11093 2 | EYhLETEIEDHRLEWN) SCREW 3/16 %32 L=10.5

31 | 11094 2 | EZEYHLEEIEDHHALB) SCREW 3/16x32 L=10.5

32 | 20073 2 | EYHLRTYLY UPPER FEED ECCENTRIC BEARING

33 | 27035 1 | A LETAYKR LIFTING ROCK SHAFT CONNECTING ROD
34 | 10775 1 | 2 LETFTaYRFER4L SCREW 7/32x32

35 | 10774 1 | B2 LETAYR/AAT LIFTING ROCK SHAFT CONNECTING ROD COLLAR
36 | 10703 1 | BALTRYFERLT YL v— | WASHER

37 | 10776 1 |z ETFOvRERLFTYE WING NUT

38 | 27025 1 | E#EYAYkr UPPER FEED ROCK SHAFT CONNECTING ROD
39 | 30066 1 | EEYOyREEHRL SCREW M5x0.8 L=12

40 | 20069 1| LERTY2S R ARM SHAFT BEARING (FRONT)

41 | 27007 1 | 9509F—avhli NEEDLE BAR CRANK

42 | 10521 1 | 9509F—3vhLiEHRLA) | SCREW 6.75 X 24

43 | 10571G 1 | 9709F—3vhLiEHRLB) | SCREW 6.75 %24 L=20

44 | 27008 1 | 9509F—3vAhLEY NEEDLE BAR CRANK PIN

45 [ 27172 2 | 9529E iEHRL SCREW M6 X1 L=8

46 | 27029 1 | #Hz2ETayFiRh 1R LIFTING ROCK SHAFT CONNECTING ROD GUIDE
47 | 28041 2 | #x ETFoOvriRhiERIE®IL | SCREW M5 % 0.8 L=12

48 | 20328 1| IS0 F R NEEDLE BAR CRANK WASHER

49 | 18417 1| $EOFUZMmREHRL SCREW 4.5x32 L=8

50 | 27041-D 1 | BMALTEHLER2Y LIFTER REGULATING PUSH BUTTON
51 | 27041-A 1 | EEY=EELER2Y UPPER FEED REGULATING PUSH BUTTON
52 | 13047 2 | WLREVRTYLT PUSH BUTTON SPRING

53 | 27072 2 | 7—LBLKREVLE REGULATING STUD SOCKET

54 | 15076 2 | HLAR2UBEHEIEY PUSH BUTTON SPLIT PIN

55 | 35014 1 | L&A AILHvT(3/8) ARM SHAFT OIL CUP (3/8)
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ARM SHAFT AND UPPER FEED MECHANISM 2
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ARM SHAFT AND UPPER FEED MECHANISM 2

DESCRIPTION

In 2 = b =N
NO. Pﬂﬁ%?N?O. %ZT% &
1 |27028 1| BV
2 |27026 1 | EEYVEISO(18)
3 |27027 1 | EEYVEISOREY
4 |28076 1 | EEYVE#ISU(R)FEDHRL
5 |27133 1| EEYEASZ)L(TE)
6 |10525 1 | EEYEARILIEHRL
7 27132 1| E3EY & AR IL(ED
8 |10525 2 | EREYEAZLIEHRL
9 |27030 2 | EEVEISO®ED
10 |27181 2 | EEYEITUIEDLESOHRL
11 |27031 2 | EXYEhELE
12 [27012 2 | EEVERYSOUGEDEY
13 | 30066 4 | LEVEELEREDORL
14 | 27032 2 | EEVEREREE Y
15 | 27033 2 | ERxVYERERES
16 | 30066 4 | LREVEEREE LEHRL

UPPER FEED ROCK SHAFT

UPPER FEED ROCK SHAFT CRANK (REAR)

UPPER FEED ROCK SHAFT CRANK (REAR) PIN
SCREW M6 X1 L=18

UPPER FEED ROCK SHAFT BUSHING (REAR)
SCREW 6.75x24 L=9

UPPER FEED ROCK SHAFT BUSHING (FRONT)
SCREW 6.75%x24 L=9

UPPER FEED ROCK SHAFT CRANK (FRONT)
SCREW M8Xx1.25 L=20

UPPER FEED ROCK SHAFT CONNECTING LINK
UPPER FEED ROCK SHAFT CRANK (FRONT) PIN
SCREW M5x0.8 L=12

UPPER FEED ROCK SHAFT CONNECTING LINK PIN
UPPER FEED ROCK SHAFT CONNECTING LINK BASE
SCREW M5x0.8 L=12
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NEEDLE BAR MECHANISM

HaEs

e

NO.| saRTS NO. | QTY A DESCRIPTION

1 |27013 1 | &L TE NEEDLE BAR CONNECTING LINK SHAFT

2 | 27014 1 | &t L TEERS2(D) NEEDLE BAR CONNECTING LINK SHAFT BUSHING (D)
3 | 10524 1 | #tELTE#ERZ(D)EHIL | SCREW 6.75%24 L=6.5

4 | 27011 1| SHEEREA) NEEDLE BAR CRANK CONNECTING LINK

5 | 27180 1 | 95v9E—avhlEsmotl | SCREW M8x1.25 L=16

6 |27012 1| #EEEREAEY NEEDLE BAR CRANK CONNECTING ROD PIN

7 | 27009 1 |95V 9F—avhlER NEEDLE BAR CRANK CONNECTING ROD

8 | 30066 1 |95 9F—avhLfmdial | SCREW M5 x0.8 L=12

9 | 70528 2 | #BISIORTILYT NEEDLE BAR CRANK PIN BEARING

10 | 27014 1 | &5 L TE#HEZ(C) NEEDLE BAR CONNECTING LINK SHAFT BUSHING (C)
11 | 10524 1 | #tELTE#EHZ(C)IEHIAL | SCREW 6.75%24 L=6.5

12 | 27015 1| &t L T EhEn(B) NEEDLE BAR CONNECTING LINK SHAFT BUSHING (B)
13 | 10524 1 | ##E L TE#EZB)IEHL | SCREW 6.75%24 L=6.5

14 | 27015 1 | &L TEES2(A) NEEDLE BAR CONNECTING LINK SHAFT BUSHING (A)
15 | 10524 1 | #tELTE#EHZ(A)EHIL | SCREW 6.75%24 L=6.5

16 | 27016 2 | &tHEREB) NEEDLE BAR CONNECTING LINK (B)

17 | 27180 2 | etEERERE O SCREW M8 x1.25 L=16

18 | 27012 2 | EHEEREBEY NEEDLE BAR CONNECTING LINK (B) PIN

19 | 27017 2 | EHEERENERE NEEDLE BAR CONNECTING LINK (C)

20 | 30066 2 | eHEEEEEERSREORL SCREW M5x0.8 L=12

21 | 18417 2 | sHEERENERELE DL SCREW 4.5x32 L=8

22 | 27018 2 | EtEE NEEDLE BAR CONNECTING STUD

23 | 18065 4 | EtHEREHORLC SCREW M5x0.8 L=14

24 | 27021 1 |&tELEEY NEEDLE BAR ROCK FRAME HINGE STUD

25 110766 2 |#tELEEVIEDHRL SCREW 1/4x32 L=7

26 | 27022 2 |#tEXEE AR NEEDLE BAR ROCK FRAME HINGE STUD BUSHING
27 | 10571 2 |EHELEE A2LIEDHRL | SCREW 6.75x24 L=20

28 | 27020 1 |&tELE NEEDLE BAR ROCK FRAME

29 | 27019 2 | &t NEEDLE BAR

30 | 27055-A 1 | X# THREAD TAKE-UP LEVER

31 | 6025 4 | XFLLDHAL SCREW 11/64 x40 L=12

32 | 11142 4 | XEIEDHDRLTYS¥— WASHER

33 | 10725 2 |Zzuk FELT

34 |0148-B 2 | 7L FELT ¢3 L=15
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FOOT LIFTER MECHANISM

NO. Pﬂ%?ﬁo. %ZT% & & DESCRIPTION

1 |27065 1 ||z LEIFB FOOT LIFTER LEVER

2 |27064 1 |#zLEIFBE FOOT LIFTER LEVER BASE

3 |6025 1 |2 LEFB1EHILA) SCREW 11/64 %40 L=12

4 |6031-01 1 |#HREFS1EHRLB) SCREW 11/64 X 40

5 |27066 1 |z EFBSERL STUD SCREW M8 % 1.25

6 |27071 1 |[#8Z EIFEHC) FOOT LIFTER CONNECTING LINK (C)

7 |6031-01 2 |#ALIFEHHC)LEHRL SCREW 11/64 x40

8 |27157 1 |BIE#GER) FOOT LIFTER CONNECTING ROD (REAR)
9 |27156 1 | 5IE#ED FOOT LIFTER CONNECTING ROD (FRONT)
10 | 4839 3 |Rbwii— RETAINING RING: E TYPE

11 | 27069 2 ||z LIFEHB) FOOT LIFTER CONNECTING LINK (B)

12 |20146 2 |$Rz bIFEERAL SCREW 6.75 x 24

13 |27067 2 |z EFELEA) FOOT LIFTER CONNECTING LINK (A)

14 | 27070 2 |z EFEVRL SCREW 15/64 % 28

15 | 34040 1 | Bz LFEERTIT FOOT LIFTER LEVER SPRING

16 11154 1 |z EFEKR TS 1EHial | SCREW 6.75 x 24

17 |10636 1 |[HZLFEERT) VT EHRCFYE | NUT 6.75 %24
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UPPER THREAD TENSION REGULATOR MECHANISM

HaEs

e

NO.| saRTS NoO. | QTY A DESCRIPTION

1 |27192 1 | EREAR UPPER THREAD GUIDE PLATE

2 |27193 2 | EAERRZ UPPER THREAD GUIDE PLATE STAY

3 |12418 2 | ERAERRLEHRL SCREW 13/64 %32 L=9

4 16285 2 | EAERRLEDRLCFVE NUT 13/64 % 32

5 |27059 1 | EARAFEZR UPPER THREAD TENSION STUD BASE

6 |12361 3 | EAFFEZIRLEDRL SCREW 13/64x32 L=14

7 |27063 * | ERBHEY TENSION RELEASE PIN

8 |20025 * | fE THREAD GUIDE

9 |27061C x| REAFER) TENSION RETAINING DISC COMPLETE

10 | 150326 x| REAFISHE THREAD TENSION STUD

11 | 8077 x| ¥ TENSION RETAINING DISC

12 | 27060 * |H—II TENSION RELEASE WASHER

13 | 20024 x |@B&ERTIT SPIRAL SPRING

14 | 27062 * |B—LybrRYLEHRL TENSION THUMB NUT STOP

15 | 27061 x |A—Lwhk TENSION THUMB NUT

16 | 27140 1 | R HDHE UPPER THREAD RELEASE BAR

17 | 13049 1 | RDEHEHT— UPPER THREAD RELEASE BAR COLLAR

18 | 13050 2 | RPEOEDT—LEHRL SCREW 13/64 %32 L=25

19 | 28208 1 | R DHENIEDER RETAINING RING: E TYPE

20 | 27141 1 | RDDEDEIZY UPPER THREAD RELEASE BAR CRANK

21 | 27172 1 | EHEIF1EHIL | SCREW M6x1 L=8

22 | 11949 1 | %2585 AMy/A—RLC | SCREW M5x%08 L=18

23 | 4135 1 | 402089509 A0y \—hlFyr| NUT M5x%038

24 | 27142 1 | RPLHEELEE UPPER THREAD RELEASE BAR CONNECTING ROD
25 | 15076 1 |4 BHEREIEHEIYES | UPPER THREAD RELEASE BAR CONNECTING ROD SPLIT PIN
26 | 27143 1 | R D8 EEES UPPER THREAD RELEASE BAR CONNECTING ROD GUIDE
27 | 27174 2 | RWEHEHZHEZILEDRL SCREW M4x0.7 L=10

28 | 30078 2 | RB2HEREZEHRLT Y +— | WASHER

29 | 27056-B 1 | XTEARE TAKE-UP LEVER THREAD GUIDE

30 | 12418 2 | XFARELEDHHL SCREW 13/64%32 L=9

31 | 27186 2 | XTFAREEDHRLT Y v— | WASHER (M5)

32 | 27056B-1 2 | RXKEH—FeELD THREAD TAKE-UP LEVER COVER HINGE

33 | 27174 6 |RFH—FiLHHL SCREW M4x0.7 L=10

34 |27056B-2 1 | RKEH—FR THREAD TAKE-UP LEVER COVER

35 | 27056B-3 2 | RXFH—FHZR THREAD TAKE-UP LEVER COVER SET PLATE
36 | 6604 2 | XEH—FEERL SCREW 9/64 x40 L=12

37 | 27139 1 | ERPLIOEFZ UPPER THREAD RELEASE BAR BASE

38 | 27179 2 | LR IHEZIEHRL SCREW M5x08 L=30

* MEIFFRITEHS—O A TRFEYET/Quantity depends on the gauge parts to use.
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ARM TOP COVER, FACE PLATE, THROAT PLATE SET PLATE
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LR ER- EHRX A
ARM TOP COVER, FACE PLATE, THROAT PLATE SET PLATE

HaEs

HE

NO.| saRTS No. | QTY A DESCRIPTION
1 |27003 1 | E#R(E) ARM TOP COVER (LEFT)

2 |12418 4 | ER(ZE)EHRL SCREW 13/64 %32 L=9

3 |27004 1 | LR ARM TOP COVER (RIGHT)

4 12418 2 | EREG)EDHRL SCREW 13/64 x32 L=9

5 127005 1 | @k FACE PLATE

6 |12418 2 | EfRLEHRL SCREW 13/64 x32 L=9

7 |27074 1 | RNyRFLERE) BED PLATE (RIGHT)

8 |12418 4 | NykEREGLEDHRL SCREW 13/64 x32 L=9

9 |27073 1 | RNyRLER(E) BED PLATE (LEFT)

10 | 12418 8 | vk EMR(E)EDHRL SCREW 13/64 x32 L=9

11 |27160 2 | #iRZA THROAT PLATE SET PLATE
12 | 6025 2 | #tRXZ AL SCREW 11/64%x40 L=12
13 | 10652 2 | #RZARLCFYE NUT 11/64 x40

14 128076 2 | #HRXALEHRL SCREW M6x1 L=18

15 | 10599 2 | #RZXALEDHRLCTYSvy— | WASHER

16 |27075 1 | ZLik BED SLIDE PLATE

17 120209 2 | ZEZLiRIEA BED SLIDE PLATE SPRING
18 | 10597 4 | ZELRIERIESHRLC SCREW 1/8 x40

14
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FEED ROCK SHAFT MECHANISM 1

HaEs

e

NO.| saRTS NO. | QTY m A DESCRIPTION

1 [27086 1 [V FEED ROCK SHAFT

2 |20254 1 | EYVEhT— FEED ROCK SHAFT COLLAR

3 |13085 2 | REYEHT—1EHRL SCREW 13/64x32 L=4.3

4 20253 1 [EYEHAZIL(ER) FEED ROCK SHAFT BUSHING (REAR)
5 |10765 1 [EYEAZIL(ER)IEDHRL SCREW 1/4%x32 L=11

6 |20254 1 |EYEhS— FEED ROCK SHAFT COLLAR

7 |13085 2 |EYEAHS—IEHRLE SCREW 13/64 %32 L=4.3

8 20257 1 | EYIZ0 FEED ROCK SHAFT CRANK

9 |11073 2 | REYISOHDHIRL SCREW 11/64x32 L=11

10 | 13085 1 |EYIZ71EHHL SCREW 13/64 %32 L=4.3

11 20253 1 [ EYERAZ)L(F) FEED ROCK SHAFT BUSHING (MIDDLE)
12 |10765 1 [EYEAZ)L(F)IEDHRL SCREW 1/4%x32 L=11

13 |20258-A 4 |EY&EEE FEED ROCK FRAME

14 |17098 4 |EYEtTHEIEHRLE SCREW M6x1 L=10

15 |27084 1 |EYERAR)L(ED FEED ROCK SHAFT BUSHING (FRONT)
16 |10765 1 [EYEHAZILEDIEDRL SCREW 1/4x32 L=11

17 |27089 1 [EY LB FEED BAR HINGE SHAFT

18 20261 2 |EYLTEEHT— FEED BAR HINGE SHAFT COLLAR
19 [12421 2 |EYLEEHAT—1EHRLC SCREW 11/64x32 L=4

20 | 20265 *x |[EYLE FEED BAR

21 |11176 * | EYLEEIEDHRL SCREW 7/32%32 L=5.5

22 | 13078 * |[REYETEIESHRL SCREW 7/32 % 32

23 |16287 * |[EYELELESHRLT Y v— | WASHER

24 |11176 * |EYLEEHEVIEDHRL SCREW 7/32x32 L=5.5

25 |20505 * |IW—T=F LOOP DEFLECTOR

26 |20506 * | JL—TZiEHRL SCREW 2.25 x 48

27 |20256 1 | EYayRERL STUD SCREW 9/32 x 28

28 |8105 1 |EYayrFERLFvk NUT 9/32x 28

29 11100 1 | RTYVTHRLAT— SPRING PRESSER COLLAR

30 | 10566 2 |RFTVUTHLAS—1EHIL | SCREW 1/4%x32 L=55

31 |11099 1 |i@&HLRT)VY ADJUSTING DISC SPRING

32 |27024 1 |iEsHL FEED ADJUSTING DISC

33 |20244C 1 [3EYHLGEE) FEED ECCENTRIC COMPLETE

34 |20075 1 |EYhLEE FEED ECCENTRIC FLANGE

35 11095 1 [EYHLRER ECCENTRIC FRICTION GIB

36 [11096 2 | EYAHLIFRERIEDOHRL SCREW 3/16 %40 L=11

37 |20244 1 |ZEYHLEUAD FEED ECCENTRIC WITH PIN

38 10634 1 |ZEYAHLEY FEED ECCENTRIC PIN

39 |11097 2 |EYHLETESAF— LINER (BRASS)

40 |2067 2 |EYHLEESAF—HZ4Ll | SCREW 11/64 x40 L=6

41 [11093 1 |[ZEYHLLTEIEDHRLEN) SCREW 3/16x32 L=10.5

42 111094 1 |ZEYALEEIESHRLEB) SCREW 3/16 %32 L=10.5

43 |20073 1 |ZYRykER7YLYT FEED CONNECTING ROD BEARING
44 |20255 1 [EYayk FEED CONNECTING ROD

45 120215 1 |[#LRREE/vFY PUSH BUTTON SOCKET PACKING
46 |27042-B 1 |ZFYUERLARZY FEED REGULATING PUSH BUTTON
47 120213 1 |#BLREV AT PUSH BUTTON SPRING

48 20210 1 |#HLRa L E PUSH BUTTON SOCKET

49 | 15055 2 [#LAREF T EILEDHRLE SCREW 11/64 %32 L=9.0

50 |10674 1 |[#BLREVIEEY PUSH BUTTON SPLIT PIN

51 |20258-AC | 4 |ZEVYEht&E@ERLH) FEED ROCK FRAME WITH SCREW

* MBIXFERTIS—U R TREYE I /Quantity depends on the gauge parts to use.
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FEED ROCK SHAFT MECHANISM 2
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&Y #HE2)
FEED ROCK SHAFT MECHANISM 2

NO. Pﬂ‘g??ﬁo_ iﬁ% & & DESCRIPTION

1 |20286 1 | FEYVETAHL FEED LIFTING ECCENTRIC

2 13085 2 | T#EYLThHLIEDHRL SCREW 13/64 %32 L=4.3

3 |20285C 1 | F&EY ETALOYRER) FEED LIFTING ECCENTRIC LINK COMPLETE

4 120284 1 | F&EY L TEERE L STUD SCREW 9/32 x 28

5 |8105 1 | FEY ETEEHEE QLT YHNUT 9/32x28

6 |27082 1 | F&EY LT FEED LIFTING ROCK SHAFT

7 120253 1 | TiEY ETEARIL(E) FEED LIFTING ROCK SHAFT BUSHING (REAR)
8 |10765 1 | FTREYLETE#ARLIEDHIRL |SCREW 1/4%x32 L=11

9 |20283 1 | F&Y ETE#ITY FEED LIFTING ROCK SHAFT CRANK

10 [11073 2 | TEY ETEEREHORL SCREW 11/64%32 L=11

11 113031 1 | F&EY ETaEhERELEHRL SCREW 13/64 %32 L=47

12 |20320 1 |I—R"—hLiE LOOPER THROW-OUT SAFETY LATCH

13 | 20321 1 |#EXTI)VT LOOPER THROW-OUT SAFETY LATCH SPRING
14 |20322 1 |#&ERxT)VIZ LOOPER THROW-OUT SAFETY LATCH SPRING BRACKET
15 |6031-01 2 |#ERTITZIEHRL SCREW 11/64 x 40

16 |20336 1 |IL—\—hLBE1EDH RETAINING RING: E TYPE

17 |20282 1 | F&EY ETE#A%)L(G) FEED LIFTING ROCK SHAFT BUSHING (REAR)
18 10766 1 | F&EY ETE#AZ)LIEDHRL | SCREW 1/4x32 L=7

19 | 20281 * | Tl ETEhEsE FEED LIFTING ROCK SHAFT LINK

20 [10612 * | F&EY ETEERERHORL SCREW 1/4 %32

21 |20278 x |EY LT EERE FEED BAR LINK

22 | 20279 *x |[EYLTEEHFED FEED BAR LINK PIN

23 | 10581 * | TEYLTEEHZE IEHL |SCREW 7/32x32 L=7

24 | 20254 1 | F&Y ETE#AS— FEED LIFTING ROCK SHAFT COLLAR

25 | 13033 2 | FTEYLTE#AS—1EHIAL |SCREW 13/64x32 L=5

26 27084 1 | TiEY L TEARIL(ED FEED LIFTING ROCK SHAFT BUSHING (FRONT)
27 10765 1 | F#EY ETE#AZLIESHRL | SCREW 1/4%x32 L=11

28 | 20254 1 | &Y ETEHAT— FEED LIFTING ROCK SHAFT COLLAR

29 | 13033 2 | FTEYLTE#AS—I1EHAL |SCREW 13/64x32 L=5

* MEBIIFERTEHIS—UEETREYE T/ Quantity depends on the gauge parts to use.
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Tl )L —/N—E LR
BED SHAFT AND LOOPER DRIVING CONNECTION MECHANISM
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T )L—/N—E LR
BED SHAFT AND LOOPER DRIVING CONNECTION MECHANISM

NO. Pﬂﬁ?ﬁo. iﬁ% & A DESCRIPTION

1 |27150 1 | T&h BED SHAFT

2 | 20067 1 | TEhT Le BED SHAFT RUBBER PLUG

3 |20239 1 | FRILNT—1)— TIMING BELT LOWER PULLEY

4 10612 2 | FTRILRT—=)—1EHHl SCREW 1/4 %32

5 | 10574 1 |F=I—=ury PULLEY SPRING FLANGE

6 |20238 1 | FERTYLTHhS5— BED SHAFT BEARING COLLAR

7 | 10566 2 | TEARTY) T H5—1kHRL |SCREW 1/4x32 L=55

8 | 11031 1 | TERT7YUT BED SHAFT BEARING

9 |20242 1 |RBIEHLAT— SPREADER ECCENTRIC COLLAR

10 | 10581 2 | #RBIEFHLAT—LEHRL SCREW 7/32x32 L=7

11 | 20243 2 |smury SPREADER DRIVING CONNECTION WASHER
12 | 20354 1 |&RBIEDa1 M) SPREADER DRIVING CONNECTION COMPLETE
13 | 20353 1 |Paqrbki—L CONNECTION BALL

14 110532 2 |PaAqrbR—ILEESOHRL SCREW 5/32 x40 L=9

15 | 20355 1 |RBIEDI(RTYT SPREADER DRIVING CONNECTION BEARING
16 | 20240 1 |RBIEALEAD SPREADER ECCENTRIC WITH PIN

17 | 10581 2 |&RBIEHLIEDHRL SCREW 7/32x32 L=7

18 | 20237 1 | TEA2ILED BED SHAFT BUSHING (FRONT)

19 | 10566 1 | TERIASILIESHRL SCREW 1/4x32 L=5.5

20 | 20313-A 1 IL—R—hL LOOPER DRIVING CRANK

21 | 20314 2 |IL—R—hLFE%HRL SCREW 11/64 % 32

22 110766 2 |J—R—hLikHRl SCREW 1/4x32 L=7

23 | 11068 1 |IL—/—HhLiHte METAL PLUG

24 | 23348 1 ——EHERTT LOOPER DRIVING CONNECTION BEARING
25 120315 1 |IL—/S—E#E LOOPER DRIVING CONNECTION

26 | 20317 1 IL——EfEEY LOOPER DRIVING CONNECTION HINGE PIN
27 | 20318 1 IL—\—EEEIZY LOOPER CARRIER CRANK

28 | 6604 1 L= —E#EE U fHHT L SCREW 9/64 x40 L=12

29 | 10754 1 IL—\—&EHEIT V%O | SCREW 6.75 % 24

30 | 20105-A 4 |J—IN—EZRTYH LOOPER CARRIER BEARING

31 | 27079 1 JL—/\—Eh%% LOOPER CARRIER

32 | 27078 2 |I—R—ZEE LOOPER CLAMP CONNECTION

33 | 27177 2 |IL—/\—ZEHEROHRL SCREW M5x0.8 L=16

34 120306 2 |IL—"—Z1tHHl SCREW 13/64 %32 L=14

35 | 16287 2 |I—/—ZitHR LTy ¥— |WASHER

20




HREIEHEQ)
SPREADER MECHANISM 1

21



HEIEHEREQ)

SPREADER MECHANISM 1

In 2 = b =N
NO. Pﬂ‘g;?ﬁol %IT% 4 DESCRIPTION
1 27135 1 | TARRTEH LOOPER THREAD TAKE-UP SHAFT
2 |20352 1 |YaqavrEvRL STUD SCREW 9/32 x 28
3 18105 1 |PaqarhEvRLFyk NUT 9/32%28
4 20254 1 | TAXTE#HS— LOOPER THREAD TAKE-UP SHAFT COLLAR
5 |13033 2 | TARXTFEHAS—1EDHL SCREW 13/64%32 L=5
6 |20252 1 | FAXFEASRILA) LOOPER THREAD TAKE-UP SHAFT BUSHING (A)
7 |10766 1 | THRXFEASILA)IEDHHL | SCREW 1/4%x32 L=7
8 |20356 1 | REIEEEE SPREADER DRIVING CRANK
9 |20357 1 | R5IZFEBELOHALA) SCREW 7/32%32 L=6
10 |11953 1 | REIZFEHELHALB) SCREW 7/32%32 L=55
11 |20254 1 | TAXTE#HS— LOOPER THREAD TAKE-UP SHAFT COLLAR
12 113033 2 | TAXTEAS—1EOHRL SCREW 13/64%32 L=5
13 20350 1 | FAXFE#ASZ/LB) LOOPER THREAD TAKE-UP SHAFT BUSHING (B)
14 |10766 1 | THRXF&#HARIL(B)IEOHRL | SCREW 1/4%32 =7
15 |27077C * | JL—/8—0) LOOPER COMPLETE
18 120304 * | JL——§tZiEHRL NEEDLE GUARD SCREW No,4-40 UNC L=12.7
19 |20305 * | J——§tZRDL NEEDLE GUARD SET SCREW No,4-40 UNC L=3.2
20 |27081 1 |JL—s3—8h LOOPER CARRIER SHAFT
21 |20310 1 | L——EA%)L(R) LOOPER CARRIER SHAFT BUSHING (RIGHT)
22 110639 1 | —n—8A2)L(H)1EHRL(A)| SCREW 1/4%x32 =8
23 |10766 1 | ——8A2)L(F)1EHRLB)| SCREW 1/4%x32 L=7
24 |20311 1 | IL—S—EA%L(E) LOOPER CARRIER SHAFT BUSHING (LEFT)
25 110639 1 | W——8A2)L(E)1IEHRL(A)| SCREW 1/4%x32 =8
26 |10766-G 1 | W——8A2)U(E)1EHRLB)| SCREW 1/4%x32 L=7
27 |20312 1 |EER LOOPER CARRIER BUSHING POSITION PLATE
28 8089 2 |EERLEHARL SCREW 3/16%32 L=11
29 [20325 1 L= —ga1¥IL LOOPER THROW-OUT RACK ROD LEVER
30 |20327 1 |RbYTEVRL SCREW 3/16 X 32
31 |20326 1 |RSRREY LOOPER THROW-OUT RACK ROD LEVER PROTECTOR PIN
32 |50230 1 |RSRAMEVIEDHRL SCREW 3/16%32 L=5
33 |20329 1 | ZFAVILRT)T COIL SPRING
34 |20328 1 | RTUUT 2R COIL SPRING SUPPORTING PLATE
35 [13330-4B 1 | RTYUTZREDHRL SCREW 11/64 x 40
36 |20345 1 | R5I1=H SPREADER BAR
37 |20347 1 | REIE=EEE SPREADER DRIVER
38 |2067 1 | RBIEFEHHLEDHALA) SCREW 11/64 x40 L=6
39 (20348 1 | REIEEHLEY SPREADER DRIVING PIN
40 |8042 1 | R5IFEHLEDHALB) SCREW 11/64 x40 L=5
41 |27146 1 | R5IS8HEE SPREADER BASE BLOCK
42 28068 2 | &ElIFEHEELEDHRL SCREW M5x08 L=20
43 [27092 1 |&BIEEA) SPREADER BASE (A)
44 115055 2 |&5IFEALESHRL SCREW 11/64 %32 L=9
45 |27093 1 |#&5IZ&B) SPREADER BASE (B)
46 |30075 2 | &5BIFEB)LHALT SCREW M4x0.7 L=8
47 31208 2 | #BIFEB)LEHRLITYIr+— | WASHER
48 |31017 2 |#BIEFAEMB)LEHAL2 SCREW M3x05 L=8
49 |27096 1 |%51E&E() SPREADER BASE (C)
50 |31017 2 |&5IF&H0C)LEHRL SCREW M3x05 L=8
51 |10660 1 |#35I1EHB0OC)EVRL SCREW 45 X 32
52 |27097 1 |%51&&(0D) SPREADER BASE (D)
53 |6360 1 | #R5IEHECEVRLFYE NUT 3/16 %32
54 |30601 1 |&5IEFED)EHRL SCREW M5x08 L=10
55 27186 1 |&5IEFED)EDHRLT Y +— | WASHER (M5)
56 |27095 * | HR5I1EFM SPREADER POINT
57 |10630 * | &5IEMESHRLE SCREW 1/8x40 L=5

* MEIFFRITEHIS—U A TRFEYE I /Quantity depends on the gauge parts to use.
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REIESHEQ)

SPREADER MECHANISM 2
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REISHBEQ)
SPREADER MECHANISM 2

HREs |HE 0

NO.| saRTS No. | QTY m A DESCRIPTION

1 |27098 1 | TREISIEENER LOOPER THREAD TAKE-UP CRANK

2 10754 1 | FTAREIZEEEZHORL SCREW 6.75 x 24

3 27099 1 | TREIZFERA) LOOPER THREAD TAKE-UP CRANK CONNECTION (A)
4 |11472 2 | TREIEERRNL STUD SCREW 9/32 x 28

5 |27100 1 | TREIZEHB) LOOPER THREAD TAKE-UP CRANK CONNECTION (B)
6 |30075 2 | TAREIZERBLEDIL SCREW M4x0.7 L=8

7 |27101 1 | FREIEE LOOPER THREAD TAKE-UP SHAFT

8 |27102 2 | THREIEE LOOPER THREAD TAKE-UP BASE

9 |27177 4 | FTREIZELDHHAL SCREW M5x0.8 L=16

10 |27104 2 | TRERR®B) LOOPER THREAD GUIDE (BED)

11 |28597 8 | TAERRB)ILDHAAL SCREW 13/64 %32 L=5.7
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T—5—H#HE0)
PULLER MECHANISM 1
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T—o—#1E0)
PULLER MECHANISM 1

HaEs

HE

NO.| saRTS No. | QTY m A DESCRIPTION
1 |20244C 1 | 7T—5—HhLEh) PULLER ECCENTRIC COMPLETE
2 |20244 1 | FT—S—HLEUAD) PULLER ECCENTRIC WITH PIN

3 |10634 1 | F—S—HhLEY PULLER ECCENTRIC PIN

4 11095 1 | T—So—HLFEER ECCENTRIC FRICTION GIB

5 11096 2 | F—S—hLFAEBRIEDHRL SCREW 3/16X%40 L=11

6 |20075 1 | F—>—hLts PULLER ECCENTRIC FLANGE

7 11097 2 | T—S5—hLxESA4F— LINER (BRASS)

8 |2067 2 |7T—5—hLtES5/4F+—Z4l | SCREW 11/64 x40 L=6

9 |11093 1 | 7—5—hLtE1EHRLA) | SCREW 3/16x32 L=10.5

10 | 11094 1 | F—5—hLEEIEHILB) | SCREW 3/16 %32 L=10.5

11 |27024 1 |iB&HL FEED ADJUSTING DISC

12 | 11099 1 |IBEHLRTYY ADJUSTING DISC SPRING

13 |11100 1 | R TELAS— SPRING PRESSER COLLAR

14 | 10566 2 |RTUVGHRLAS—IEHIL | SCREW 1/4%x32 L=5.5

15 | 20255 1 | F—>—avk PULLER ROD

16 |20073 1 | F—S—aykR71o5 PULLER ROD BEARING

17 |27113 2 |FT—S—E#HEY FEED LINK CONNECTING PIN

18 | 17095 4 | T—S—EHEE D 1L R RETAINING RING: E TYPE

19 | 21164 1 |ayRiEshELE FEED LINK CONNECTION

20 |21168 2 | T—o—E#HE IEHIL(GE) | SCREW 3.4%x36 L=4.5 (SHORT)
21 |21169 1 |y RiEEEREE FEED LINK CONNECTION SHAFT
22 10571 2 |ByRiEShERSE DAL SCREW 6.75 X 24 L=20

23 |21160 1 |93 onvk FEED CLUTCH CONNECTING LINK
24 |21167 2 | T—5—EHEVIEHRLE(ER) | SCREW 3.4x36 L=9 (LONG)
25 |21162 1 |7529avRERl STUD SCREW 1/4 x 24UNE

26 |21163 1 |97voavRERCHYE NUT 1/4 x 24UNE

27 |27042-C 1 | F—>—#LRE PULLER REGULATING PUSH BUTTON
28 |20213 1 [$BLAREVRTYY PUSH BUTTON SPRING

29 | 20215 1 [$BLARE EE/ v PUSH BUTTON SOCKET PACKING
30 [20210 1 |#LARRVEE PUSH BUTTON SOCKET

31 |10674 1 |#LARRVIEEY PUSH BUTTON SPLIT PIN

32 | 15055 2 |[#RLAREUEEIEDHRL SCREW 11/64 %32 L=9.0
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T—5— 12
PULLER MECHANISM 2
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T—5—#1EQ2)
PULLER MECHANISM 2

NO. Pﬂﬁ?ﬁo. iﬁ% & & DESCRIPTION

1 21171 1 |a—5—h/\—R(K) ROLLER COVER (LARGE)

2 |21172 4 |O—5—H/ N —iR(KR)1LHIL | SCREW 3/16 X 30

3 |27123 1 |B—S—H/ =R ROLLER COVER (SMALL)

4 |21172 2 |B—5—h/"—HRUMIESHIL | SCREW 3/16 % 30

5 |27122 1 |a—5—h/\—R() ROLLER COVER (MIDDLE)

6 [21177 2 |B—5—h/\—HR(h)iEHIL | SCREW 11/64 x40

7 |27120 1 |B—>—% Y& LOWER ROLLER SHAFT

8 |21122 10 |B—>— ROLLER (RUBBER)

9 |1786 20 |A—5—1tHHl SCREW 15/64 %28 L=12

10 | 21140 4 |B—5—FYEHT— LOWER ROLLER SHAFT COLLAR

11 | 10566 8 |B—5—&YE#hS—1tHial |SCREW 1/4%x32 L=55

12 121141 3 |B—S—EYEMRTYY LOWER ROLLER SHAFT BEARING

13 121135 2 |B—5—XYEE(KX) LOWER ROLLER SHAFT BRACKET (LARGE)
14 121137 4 |B—5—&EYEH(R)1EHRL SCREW 7.85X%20

15 21138 6 |[RTULITEY SPRING-TYPE PIN (4.5 x 25L)

16 | 21136 1 |a—S—ZVUshEUh) LOWER ROLLER SHAFT BRACKET (SMALL)
17 | 21137 2 |B—S—&EYEH(NIEDHRAL SCREW 7.85x%20

18 | 21181 1 |V5vFXZE FEED CLUTCH BRACKET

19 110519 2 |97y FZRAEBLEOHRL SCREW 6.75X24 L=17.5

20 | 70759 1 |[EVEERL SCREW M5X0.8 L=15

21 |4135 1 |Fvbk NUT M5X0.8

22 | 71053 1 |92y FHHR) FEED CLUTCH (RIGHT)

23 | 15909-10 1 U5y FLEHE AL FEED CLUTCH STUD SCREW ®6, 15/64X28 L=28
24 | 71054 1 U5y FHE) FEED CLUTCH (LEFT)

25 | 71052 1 U5y FRE FEED CLUTCH BODY

26 | 11486 2 |93y FARIKLEOHRL SCREW 15/64X28 L=8

27 | 71060 2 |B—5—95vF CLUTCH

31 |21153 1 |92y FEESE FEED CLUTCH BELL CRANK

32 | 21154 1 |72V FRESEHORL SCREW 1/4 %28

33 21155 1 |72V FESELORL SCREW 1/4 x40 L=7.5

34 | 71052C 1 |&RE. B——9ZvF(#) FEED CLUTCH BODY, CLUTCH COMPLETE
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T—5—#1E@Q)
PULLER MECHANISM 3

29




T—5—HHE3)
PULLER MECHANISM 3

NO. P?Q??N%O. %I'I% AT 24 DESCRIPTION

1 |27111 1 |F——x5& PULLER BASE BLOCK

2 |21114 2 |B—5—HZHE ROLLER PRESSER BAR

3 |21116 2 |B—S>—#HZHERL THUMB SCREW 11/16 x 28

4 121115 2 |B——8/ZRT)YT ROLLER PRESSER BAR SPRING

5 (27112 1 |F—o—mz R PULLER PRESSER BAR CONNECTION
6 |27171 4 |T—>—HzEEEEOHRRL|SCREW M5%x0.8 L=10

7 |27154 1 | F—S5—#z#E#ERT1)24 | PULLER PRESSER BAR CONNECTION BEARING
8 27181 3 |7T—S>—x&E1EHHRL SCREW M8 x1.25 L=20

9 |18859 2 |Ev PIN

10 |10516 1 |A—S—L/N\—E>Hl STUD SCREW 1/4 %32

11 |27214C 1 |A—5—L/\—(#f) ROLLER LIFTING LEVER COMPLETE
14 |27116 1 |B—5—L/\—E4l SCREW 3/8 x28

15 |27118 1 |a——% UPPER ROLLER BAR

16 |27117 2 |p—5>—%& UPPER ROLLER BAR BASE

17 |35034 4 |o—>—=2ikHHl SCREW M6 X1 L=20

18 110599 4 |A—5—%itHLTvi+— | WASHER

19 (10639 4 |B—F—2&LHAL SCREW 1/4%32 L=8

20 (27119 1 |o—>—&& UPPER ROLLER SHAFT

21 27153 4 |O—S—#RFYLY UPPER ROLLER BAR BEARING

22 (21122 8 |m—5— ROLLER (RUBBER)

23 |1786 16 |O—S—1tHHl SCREW 15/64 %28 L=12

24 |21140 2 |O—>—EhhS— UPPER ROLLER SHAFT COLLAR

25 10566 4 |O—5—#hS5—1tHAL |SCREW 1/4%x32 L=55
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ACCESSORIES 1
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FEm1)

ACCESSORIES 1

NO. Pﬂﬁ?ﬁo. %T% & & DESCRIPTION

1 1122794 2 | RyRZHR(A) MACHINE MOUNTING BRACKET (A)
2 |27183 7 | NyRZRETIFARILE SCREW M6 x1 L=65

3 |11412 7 | NyRZREUT TV NUT M6 X 1

4 27187 7 | E7viv— M6 WASHER (M6)

5 |27182 7 | NyRE{FIFHRILE SCREW M10%x1.5

6 |27188 7 | FEI7viv—MI0 WASHER (M10)

7 127159 1 | RyRZ#(B) MACHINE MOUNTING BRACKET (B)
8 27129 1 | T—DIL 2% TABLE SUPPORT BAR

9 |27129 1 | T2 TABLE SUPPORT BAR

10 | 27131 2 | T—ILZ2HEFVE NUT M10x1.5

11 27130 2 | T—I)LZ2ER TABLE SUPPORT SPRING

12 | 15081 4 | T—INLZ2ERIEHKRBL WOOD SCREW

13 | 27155 1 |Hz OIL PAN

14 | 27103 2 | TRERRA) LOOPER THREAD GUIDE (TABLE)
15 | 10734-24 4 | TRERARALOARRL WOOD SCREW

16 |27137 1 | TRAFE LOOPER THREAD TENSION REGULATOR BASE
17 16052 2 | TRIAFELDRRL WOOD SCREW

18 |20025 x| RE THREAD GUIDE

19 |27085C x| REFFED TENSION RETAINING DISC COMPLETE
20 | 150326 x| REFFSE THREAD TENSION STUD

21 | 8077 * | FAFML TENSION RETAINING DISC

22 | 27060 * | f—II TENSION RELEASE WASHER

23 | 70095 x | @BEXT)UT SPIRAL SPRING

24 27062 * |O—LybrRYIED TENSION THUMB NUT STOP

25 | 27061 x |O—Lwhk TENSION THUMB NUT

26 |27158-A 1 | AlHR(A) MACHINE MOUTING BRACKET(A)

* MEIXFEHTIHIS—JEH THREYZEI/Quantity depends on the gauge parts to use.
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ACCESSORIES 2
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/R m2)

ACCESSORIES 2

HasEs
NO.1 pARTS NO.

HE
QTY

m A

DESCRIPTION

N0522
2 |25649C

6 | 19462
7 | 11196
8 120333
9 | 10747
10 | 20332
11 ] 19458
12 119459
13 11870
14 11871
15 127189
16 | 13079A
17 19032-A
18 18125
19 111193
20 | 19461

*
1

—_ e e e e e el ek el ek e ek e ek e

&t DVX59 #22
RS4/5—4 5 (48)

AR RLF(10X11)
Ertybk
NELVF(/207)
RALUF(1/167)
RALUFE/327)
RALF(Bmm)
NALF(4mm)
NALF(Bmm)
NALTF(6mm)
NALF(B8mm)
&Y

IR ES

HEL
H
R 13F(6XT)

NEEDLE DVX59 #22
SCREW DRIVER COMPLETE

WRENCH 10X11

TWEEZERS

HEXAGONAL WRENCH (1/207)
HEXAGONAL WRENCH (1/16”)
HEXAGONAL WRENCH (3/32")
HEXAGONAL WRENCH (3mm)
HEXAGONAL WRENCH (4mm)
HEXAGONAL WRENCH (5mm)
HEXAGONAL WRENCH (6mm)
HEXAGONAL WRENCH (8mm)
CHAIN

ACCESSORY BAG

OILER

OIL

SPANNER 6X7

* MEIFFERIT IS —UEETREYET . Quantity depends on the gauge parts to use.
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TEmE)
ACCESSORIES 3

pod =] = *hr =
NO. Pﬂ‘g;?ﬁol %T% & & DESCRIPTION

UPPER THREAD STAND COMPLETE

LOWER THREAD STAND COMPLETE

1 |27125 1 |E&
2 127136 1 | &

36



- 1.7
GAUGE PARTS
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F—E

GAUGE PARTS

NO. Pﬁ[ﬁ?ﬁo_ %T% & & DESCRIPTION

1 |27049-% 1 | WMEZZBEEAGED LIFTING PRESSER FOOT BASE CLASP COMPLETE
2 |31092 4 |NWMRZXZFELEDHRL SCREW M4 x0.7 L=12

3 |27107-% 1 |9RAxE LIFTING PRESSER FOOT BASE

4 |27176 4 |SHRZEELESHRL SCREW M4 x0.7 L=20

5 |31208 4 | SMBEZLELEHRLRTIVTTyYv—| SPRING LOCK WASHER

6 |30078 4 |SHEZLEELEHRLT Y v— | WASHER

7| * * | Sz LIFTING PRESSER FOOT

8 |31092 * |9z EHRL SCREW M4 x0.7 L=12

9 |30078 * | SRR IEHRLTYI v— WASHER

10 |27054—% 1 |9 RAXEEE) VIBRATING PRESSER FOOT BASE CLASP (LEFT)
11 |27053-% 1 | Rz XZEE®R) VIBRATING PRESSER FOOT BASE CLASP (RIGHT)
12 |30066 2 |HHZZFELEDHRL SCREW M5x0.8 L=12

13 | * 1T |HHAxE VIBRATING PRESSER FOOT BASE

14 |27176 4 |hiRzLEELESHRL SCREW M4 x0.7 L=20

15 |31208 4 |HEZLELEDBLRT VT Tv%— | SPRING LOCK WASHER

16 |30078 4 |HFEZLEIEDHRLTYSv¥— | WASHER

17 | * * | hifz VIBRATING PRESSER FOOT

18 |31092 * | iRz IEHRL SCREW M4 x0.7 L=12

19 |30078 * |z IEHRLTYIv— WASHER

20 |27023-% 2 | & HE NEEDLE CLAMP STAY

21 | % 1 | &% NEEDLE CLAMP

22 |31092 4 | &t¥kEHRL SCREW M4x0.7 L=12

23 [31208 4 | #HRLEDRLRT T Ty v—| SPRING LOCK WASHER

24 |30078 4 | #EIEDHRLELTYSv— WASHER

25 |N0522 * | &t DV x59 #22 NEEDLE DV x 59 #22

26 |8103 * | &tiEHRl SCREW 11/64 x40 L=3.5

27 |27058-01 * | EHERRENE) NEEDLE CLAMP THREAD GUIDE (LEFT)
28 |27058-02 * | #HERARENR) NEEDLE CLAMP THREAD GUIDE (RIGHT)
29 |16245 x| Stk RENEDRL SCREW 5/64 %64 L=5.5

30 | * 1| &k THROAT PLATE

31 20276 10 | #t#RibsHral SCREW 3/16x30 L=7

32 | * 1 | I——= LOOPER CLAMP

33 |20302 * | JL—s8—1kHAl SCREW No.4-48UNF

34 | * * | REIEE SPREADER POINT CLAMP

35 | % *x | EYELE FEED DOG SHANK

36 |20271 * | EYETAHRAEFRL SCREW 3.4x36 L=11

37 |20272 * | EYETAERAEHRCTYE NUT 3.4 x36

38 | * * | EYE FEED DOG

39 |20276 * | EYELEHAL SCREW 3/16 %30 L=7

40 |27010 2 | & HERL NEEDLE CLAMP STAY SCREW

* BIERD S —2 RESBBL TLZELV/Refer to the enclosed gauge parts list.
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